PART LIST SECTION INDEX

Contact and Ordering Information..............cooviiiiii e P-3
AXIe and GroOMEr GrOUP. ... .. P-4 and P-5

Conveyor and Flight group.........ccooooiiiiiiiieeee P-6 and P-7

SCIEEN GIOUP....eeeiieeeiiiiitte et e e e e e ettt et e e e e e e e e e e e e e e e e naneeees P-8 and P-9

Pivot Frame and Front Axle group..........coooviiiiiiiiiiiiiiiiieeeeee P-10 and P-11
Cab and HoOd group.......cccooveveiiiiiiieeeeeeeeeeeeeee P-12 and P-13
Boom and Hopper group.........coo e P-14 and P-15
Engine and PUMP groUp.......cooeeeeiiieeeiceeee e P-16 and P-17
Fuel Tank ASSEMDIY........oii e P-18
Oil RESEIVOIN grOUP ..o P-19
Reservoir, Valve, Air Cleaner group.........couevvveeiiieeeeeeeeeiieeeee e P-20 and P-21

Cab ASSEMDIY GroUP......ccoiiiiiiiiiieieeee e P-22 and P-23
Control and Electrical group.........ccooooiiiiiiiiiiiiieeee P-24 thru P-27

Master Electrical Panel..............ccc P-28 and P-29
Seat ASSEMDIY GrOUD......ooiiiiiiiiiee e P-30 and P-31

Air ConditioNer GrOUP........uuueueeiiii s P-32 and P-37
(071031 = o | {o1 U o F PRSPPI P-38 and P-39
Conveyor/ Vibratory hydraulic group..........cccooeeeieiiii. P-40 and P-41
High Lift hydraulic group........cccooevveeiiiii e P-42 and P-43
Case Drain, Cooler and Filter hydraulic group..............ccccuuuue... P-44 and P-45
Depth Control and Groomer hydraulic group...........ccccccccceunnnes P-46 and P-47
Hydrostatic Propel hydraulic group.............cceeiveiiiiiiiiiiiiiieeeee P-48 and P-49
Charge Brake and Case Drain hydraulic group...........cccccceeee... P-50 and P-51

Suction, Case Drain and Engine Drain hydraulic group............ P-52 and P-53
Auxillary Pump /Steering hydraulic group.............ccccvvvvvvvnnnnnne. P-54 and P-55

b
' Ehﬂl‘l‘lll!]l[lll P-1 55PBC321



AXLE AND GROOMER SCHEMATIC

b
' Ehl!l‘l‘ili!]l[lll P-4 55PBC321



AXLE AND GROOMER LEGEND

ITEM QTY PART #
1 2 450183
2 1 550003 *
3 2 550008
4 1 550021
5 1 550022
6 1 550100
7/ | 550124
8 | 550125
? 1 550150
10 1 550152
11 1 550179
12 1 550180
13 | CP0OOT13
14 8 P100403
15 10 P100506
16 10 P100604
17 8 P100807
18 | P100816
19 20 P101008
20 2 P121200
21 10 P155350
22 /7 P155450
23 9 P155850
24 20 P157500
25 1 P259160
26 2 P355410
27 | P622604
28 8 P850104
29 10 P850105
30 6 P851106
31 8 P851108
32 20 P851110
33 10 P851606

DESCRIPTION
BUSHING, GROOMER TENSION
WLD: REAR AXLE 5500 *Consult Factory
ASSY, TIRE AND WHEEL
WLDT: HOSE GUIDE RH
WLDT: HOSE GUIDE LH
MAIN FRAME: 5500
COMB, RIGHT 5500
COMB, LEFT 5500
WLD: GROOMER BAR
GROOMER BACKING BAR
WLDT: FENDER RH
WLDT: FENDER LH
PIN, CLEVIS MOD 1/2 X 3
BOLT: HEX, 1/4"NC X 3/4" GRS
BOLT: HEX, 5/16" NCX 1-1/2"GRS
BOLT: HEX 3/8"-16NC X 1T GR5ZP
BOLT: HEX 1/2-13 X 1-3/4"
BOLT: HEX 1/2"-13NC X 4 GR&ZP
BOLT: HEX, 5/8-11 NC X 2
BENT HITCH PIN 3/4" X 3-1/2"
NUT: HEX, 5/16 TOP-LOCK
NUT: HEX 3/8"-16NC TOP-LOCK ZP
NUT: HEX 1/2"-13NC TOP-LOCK ZP
NUT: HEX, 5/8"-11 TOP-LOCK
CYLINDER: 1-1/2B X 4S W/CAV CH
MOTOR, WHEEL MS05 REAR
PIN, LYNCH 3/16 X 1-1/4
WASHER: FLAT 1/4” ZP
WASHER: FLAT 5/16" ZP
WASHER: LOCK 3/8" ZP
WASHER: LOCK 1/2" ZP
WASHER: LOCK 5/8"
WASHER: FLAT 3/8" HEAVY

P-5



X 8000SG 00SS ‘ASSV 133HM ANV F¥IL
ByN/INd ‘ON 1yvd 3ILIL
39vd
0€0'FXXX"
oL F ce/lLF 090" XX’
SITONV  SNOILOVMd  STVWIOIA 31va
NO SIONVHITOL
Q3LON ISIMYIHLO SSTINN A8 NMVHd
uoIGUIJJIaYY) A
T —— == ~
= S
= S

wrmpmg pn 7 /7 /7 /7 /72 /7 712 7 110)

I\

oo v U, U, U, Ul ZVMl/ﬁl//ﬂ_l/ﬂ_tq

5

N/

TN W AW AV AN NSNS\ W W T T

NOILdIdDS3d JIGWNN LaVd | "ALD WALl
80/MV £1-06/008 :3yIL 009594d L L
ML X L1 SOSW ‘WIS 2000SS L 4
J3NNI 349N ¢0959/d L €

3AIM. 89761 'VIQ 0T £E FYIL
13S44O HONIZ/1 | SVYH WId
ISd 21 OL3LV14NI J1ON

800085
‘ON 1dvd




CONVEYOR AND FLIGHT SCHEMATIC

b
' Ehl!l‘l‘ili!]l[lll P-6 55PBC321



CONVEYOR AND FLIGHT LEGEND

=
m
<

cT A EOIN TS V®NOo oA u>n>—~‘
*

W WWWNDNNDNDDNMNNDNDNNNN — — —
WN—OVMONO~O1T M OWN — O 00N
*

34
35
36
37

QTY
1

2
2
27
1
1
1
54
1
3
2
108

PART #
450089

450098

CP0047
450352

450311

450312

450322
470130
M5462

PO03175
P099012
P100504
P100603
P100604
P100804
P100809
P100814
P101017
P135190
P155350
P155800
P155850
P157500
P158005
P353600
P602420
P632100
P761100
P850108
P851105
P851106
P851108
P851110
P851606
P852015
P852608
P855525

DESCRIPTION
MT, REAR SHAFT
BUSHING, NYL 1.25 X .625 X 2.688
GLIDE RAIL 4500
WLDT: FLIGHT 4500
WLDT: SHAFT REAR CONYV 2 CHAIN
WLDT: SHAFT FRONT CONYV 2 CHAIN
CONVEYOR SUPPORT 4500
FLIGHT PUCK
3/16 X 1/21D X 2-1/4 OD WASHER
BEARING, IPTCI UCFCX09-28 FLANGE " SEE NOTE BELOW
BOLT: HEX 5/8-11 X 3 FULL THD
BOLT: HEX, 5/16" NC X 1" GRS
BOLT: HEX, 3/8"NC X 3/4" GRS
BOLT: HEX 3/8"-16NC X 1 GR5ZP
BOLT: HEX 1/2"-13 X 1"
BOLT: HEX 1/2-13 X 2-1/4"
BOLT: HEX 1/2-13 X 3-1/2"
BOLT, HEX 5/8-11 X 4-1/4
JAW END: 1/2-13X 9
NUT: HEX, 5/16 TOP-LOCK
5/8-11 HEX JAM NUT
NUT: HEX 1/2"-13NC TOP-LOCK ZP
NUT: HEX, 5/8"-11 TOP-LOCK
1/2-13 NYLOCK NUT
MOTOR: 4000 COMPACT 169-0133-001
SPRING, TUBE 1/2 X 1-1/8 X 1-3/4
CHAIN: TOOKT x 220 P**SEE NOTE BELOW
SNUGULATOR 2500BD1X
WASHER: FLAT 1/2" ZP
WASHER: LOCK 5/16"
WASHER: LOCK 3/8" ZP
WASHER: LOCK 1/2" ZP
WASHER: LOCK 5/8”
WASHER: FLAT 3/8" HEAVY
WASHER: FLAT 3/8" FENDER
1/2" HARD WASHER
BUSHING: MACH 18GA X 1-3/4

*P003175 BEARING REPLACED BY 71.P003115 BEARING 1-3/4 4 BOLT PILOT
**CHAIN REPLACED WITH UPDATED P/N 71.P632140 REQUIRES ADDITONAL P/N 71.P632141 OFFSET

CHAIN REPAIR ITEMS:

71.P632143 #100 K1 ATTACHMENT LINK
71.P632142 MASTER CONNECTING LINK

71.P632141 1/2 LINK ( OFFSET )

*71.P353610 SEAL KIT USED ON #25 CONVEYOR MOTOR P353600



CHAIN AND FLIGHT SCHEMATIC

ITEM QTY

27

54
108

2
6A  REF
108
54
108

|
2
3 108
4
5
6

O 00

CHAIN REPAIR ITEMS:
71.P632143 #100 K1 ATTACHMENT LINK
71.P632142 MASTER CONNECTING LINK

PART NO

450352

470130
P100504
P100603
P155350
P632140
P632143
P851105
P851106
P852015

71.P632141 1/2 LINK ( OFFSET )

DESCRIPTION

WLDT: FLIGHT BLADE 4500/5500, 2.12

FLIGHT PUCK

BOLT: HEX, 5/16" NC X 1" GRS
BOLT: HEX, 3/8'"NC X 3/4" GRS
NUT: HEX, 5/16 TOP-LOCK
CHAIN: T00K1T x 219 P ARMOR
LINK: KI CONNECTOR
WASHER: LOCK 5/16"
WASHER: LOCK 3/8" ZP
WASHER: FLAT 3/8" FENDER



REAR CONVEYOR SHAFT ASSEMBLY

ITEM QTY. PART NUMBER DESCRIPTION
1 1 550472 WLDT: SHAFT REAR SPLIT MT
2 4 CP005&5 PALTE: SPLIT SPKT TIE
3 12 P100607 BOLT: HEX 3/8-16 X 1-3/4"
4 12 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
5 2 P691218 SPROCKET; #100A18 SPLIT
6 12 P851106 WASHER: LOCK 3/8" ZP

71.550474 COMPLETE REAR SHAFT ASSEMBLY * CONTAINS ITEMS #1 - #6

bk
/4 Cherrington ps .



FRONT CONVEYOR SHAFT ASSEMBLY

ITEM QTY. PART NUMBER DESCRIPTION
1 1 550473 WLDT: SHAFT FRONT SPLIT MT
2 4 CP0O055 PALTE: SPLIT SPKT TIE
3 12 P100607 BOLT: HEX 3/8-16 X 1-3/4"
4 12 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
5 2 P691218 SPROCKET; #100A18 SPLIT
6 12 P851106 WASHER: LOCK 3/8" ZP

71.550475 COMPLETE FRONT SHAFT ASSEMBLY *CONTAINS ITEMS #1 - #6

P
J— b " Cherrington



SCREEN SCHEMATIC

Wi
Cherrington P —



SCREEN LEGEND

MTEM  QIY  PART# DESCRIPTION
] l 450064 CUTTING EDGE 4500
2 l 450086 SPACER, FRONT SCREEN LIP
3 l 450154 WLD, SCREEN TENSIONER
4 l 450235 SCREEN ASSY: 3/4 X 60", DOUBLE HOOK
5 2 450285 PLATE, ISO STOP
6 16 450313 RISER, SCREEN
/ l 550105 WLDT: SCREEN FRAME 5500
8 1 550153 SCREEN HOLD DW 3/4", 5500
9 2 M5009-5 3/16" X 1/2" X 1-3/4" WASHER
10° 1 P358100 VIBRATOR, HYD HA4-3300
11 16 P100504 BOLT: HEX, 5/16" NC X 1" GRS
12 16 P100810 BOLT: HEX, 1/2" X2 1/2" GR.5
13 4 P100816 BOLT: HEX 1/2"-13NC X 4 GR5ZP
14 2 P101008 BOLT: HEX, 5/8-11 NC X 2
15 4 P104606 BOLT: CARRIAGE, 3/8" X 1-1/2"
16 4 P104806 BOLT: CARRIAGE, 1/2" X 1-1/2" GRS
17 8 P110404 BOLT: SHCS 1/4-20 X 1" ALLEN HD
18 4 P133065 ISOLATOR: SQ HEAVY DUTY PLATFORM 283P310
19 4 P150600 NUT: HEX 3/8-16
20 4 P150800 NUT: HEX 1/2"-13NC ZP
21 8 P155250 NUT: HEX, 1/4" TOP-LOCK
22 16 P155350 NUT: HEX, 5/16 TOP-LOCK
23 2 P155800 5/8-11 HEX JAM NUT
24 20 P155850 NUT: HEX 1/2"-13NC TOP-LOCK ZP
25 4 P605010 SPRING BUMPER, 3/4
26 16 P850108 WASHER: FLAT 1/2" IP
2/ 16 P851105 WASHER: LOCK 5/16"
28 4 P851106 WASHER: LOCK 3/8" P
29 24 P851108 WASHER: LOCK 1/2" P

*#10 SHAKER / VIBRATOR ADDITIONAL ITEMS

71.P358105 HYDRAULIC MOTOR SHAFT SEAL
71.P358107 HYDRAULIC DRIVE MOTOR
71.P358108 DRIVE COUPLING ASSEMBLY



PIVOT FRAME, FRONT AXLE SCHEMATIC

4%

L
=

L7

12%

"5

21

7

b
l:llﬂl'l'lﬂ!]mll P-10 55PBC321



PIVOT FRAME, FRONT AXLE LEGEND

=
o\ooowo\ow.l;oow~‘g

W WWWWWWWNMNMNMNDNMNNNNNNNN — —m —m a0 a0 a0 a0
NON O N WN—= ONVMONOGTCTOULLMNWN—OVOONOCONMNWN=—

O
—
<

N i J - - -
AONNMGFH»OOO AN N -lk‘

N N
A0S

PART #
480069
500125
550008
550026 *
550067
550096
550114
550115
550191
550192
550193
550252
550253
550254
P100403
P100404
P100604
P100804
P101008
P101218
P102022
P155125
P155450
P157120
P157500
P259340
P259341
P294260
P352530
P355415
P371131
P850104
P851104
P851106
P851108
P851110
P851112

DESCRIPTION
SPACER, 1/4X 1/21D X 3 OD
WELD, HOSE RING
ASSY, TIRE AND WHEEL

WLDT: PIVOT FRAME *Consult Factory
WLDT: STEP LADDER
WLDT: 5500 FORK
SLEEVE: 2.00 X 1.25 X 2.50
SLEEVE: 2.25 X 1.75 X 2.56
PANEL, MAT RETAINER RT
PANEL, MAT RETAINER LT
PANEL: CAB ACCESS
ASSY; VIEWING PANEL
MAT: FLOOR RH
MAT: FLOOR LH
BOLT: HEX, 1/4"NC X 3/4" GR5
BOLT: HEX, 1/4”"NC X 1"GR5
BOLT: HEX 3/8"-16NC X 1 GR5ZP
BOLT: HEX 1/2"-13 X 1"

BOLT: HEX, 5/8-11 NC X 2
BOLT: HEX 3/4-10 X 4-1/2"
BOLT: HEX 1 1/4-7 NC X 5 1/2"
NUT: HEX TOP LOCK 1 1/4-7
NUT: HEX 3/8”-16NC TOP-LOCK ZP
NUT: HEX, 3/4"-10 TOP-LOCK
NUT: HEX, 5/8"-11 TOP-LOCK
CYLINDER: 2B X 145 W/CAVITY
CYLINDER: 2 B X 145 W/MTS CAVITY
VALVE, COUNTERBALANCE CHECK CBCG-LJN
HELAC L30-25
MOTOR: WHL/BRK, POCLAIN MS05-1-13
CAP, FUEL FILL
WASHER: FLAT 1/4” ZP
WASHER: LOCK 1/4”
WASHER: LOCK 3/8" ZP
WASHER: LOCK 1/2" ZP
WASHER: LOCK 5/8"
WASHER: LOCK 3/4"




X 800055 00SS ‘ASSY T3IHM ANV JAIL NOILdINDS3A JIGNNN LIV [ "ALD WALl
Bwynd ON l¥vd 3L 80/MY £1-05/008 :3¥IL 00559/d L l
39ovd MOL X ZL SOSW WIY 200055 L z
0E0 FXXX" .
L ozens e JANNI 34N 70559/d L 5
N S o T oAa 1vd JAIM. 8961 VIO .0Z L€ ‘FHIL
Q3LON ISIMYIHLO SSTINN Ad NMYHad 135440 HONIZ/1 | SYH WIY
:aunu%%n._ua (AINT4 40 S¥3LTFLL) SNOTIVO 0€ :SNIVINOD Il INO¥4)
ISd ¢l OL3ALVIANI 310N

=
““

W_W
=

WWM
=
=

I\

WL 22 /2 /7 /72 /2 /2 /2 J1 JLJJ)
A
vno v b, 0,0, U, U Z/yl/ﬁl/ﬂ_l/ﬂ_tq

N/

TN W AW AV AN NSNS\ W W T T

800085
‘ON 1dvd




CAB AND HOOD SCHEMATIC

,’ |:|lEI‘I‘IIl!]l[III P-12 55PBC321



CAB AND HOOD LEGEND

=
-
<

Aw,\)_o\ooo\no\cnpwr\)~‘

W NDNDNDNDNDNDDNDNDNNNNDDN Y —— — —
O VOO NONUOL DNOWN —ONOOWNO-O,

QrY
1
1
1
1
6
2
1
1
1
1

25
8
12
8
4
12
3
2
2
15
12
12
2
2
11
12
12
33
12
12

PART #

Consult Factory
Consult Factory

550138

Consult Factory

550205
550216
550218
550219

Consult Factory
Consult Factory

P100403
P100404
P100504
P100824
P100828
P106102
P110512
P133092
P155250
P155350
P155850
P158010
P310050
P310055
P850104
P850105
P850808
P851104
P851105
P851108

DESCRIPTION
WLDT: PIVOT FRAME
CAB WLDT: 5500
DOGHOUSE RISER
WLDT: ENGINE COVER
WLDT: HINGE ENGINE COVER
BRACE, SIDE SHIELD
SIDE SKIRT RH
SIDE SKIRT LH
AIR VENT RH
AIR VENT LH
BOLT: HEX, 1/4"NC X 3/4” GRS
BOLT: HEX, 1/4"NC X 1"GRS
BOLT: HEX, 5/16" NC X 1" GRS
BOLT: HEX 1/2"-13NC X 6 GR5ZP
BOLT: HEX 1/2"-13NC X 7 GR&ZP
SCREW: BUTTON HD SKT 10-32 X1/2 SS
BOLT: SHCS, 5/16 NC X 4 1/2"
GAS SPRING ASM A3
NUT: HEX, 1/4" TOP-LOCK
NUT: HEX, 5/16 TOP-LOCK
NUT: HEX 1/2"-13NC TOP-LOCK ZP
NUT: HEX, #10-32 NYLOCK SS
LATCH ASM: SOUTHCO MODEL 37
GRAB HANDLE
WASHER: FLAT 1/4" ZP
WASHER: FLAT 5/16" ZP
WASHER, GR 8 HARD
WASHER: LOCK 1/4"
WASHER: LOCK 5/16"
WASHER: LOCK 1/2" ZP

P-13



BOOM AND HOPPER SCHEMATIC

—
l:llﬂl'l'lﬂﬂmll P-14 55PBC321



BOOM AND HOPPER LEGEND

ITEM  _QTY PART # DESCRIPTION
1 1 450114 MT: HIGH LIFT RH
2 1 450115 MT: HIGH LIFT LH
3 1 450116 PIVOT, HIGH LIFT STABILIZER
4 1 450117 SCISSOR ARM WLD RH
5 1 450118 SCISSOR ARM WLD LH
6 2 450120 LINK: SCISSOR ACTION BASE
7 2 450121 LINK: SCISSOR ACTION PARALLEL
8 4 450138 BUSHING: NYL 1.25 X .625 X 2.312
9 2 450139 BUSHING, NYL 1.25 X .625 X 3.5
10 2 450140 BUSHING: NYL 1.25 X 1 X2.312
11 2 450141 BUSHING: NYL 2 X .75 X 2.312
12 2 450149 HOPPER LOCK, WLD
13 2 450193 RETAINER, PROP BAR
14 2 450194 SAFETY PROP BAR ASM
15 1 450255 HOPPER DOOR WELD 1.75
16 1 450257 BOOM WLD 45008
17 2 480087 PIN, 1" X 3" LOCK
18 1 550116 WLD: HOPPER BASE 5500
19 6 M5009-5 3/16" X 1/2" X 1-3/4" WASHER
20 4 M5462 3/16 X 1/21D X 2-1/4 OD WASHER
21 4 M3007¢9 SPACER: BUMPER
22 2 P100605 BOLT: HEX, 3/8"NC X 1 1/4"GRS5 IN
23 20 P100610 BOLT: HEX 3/8-16 X 2-1/2
24 10 P100804 BOLT: HEX 1/2"-13 X 1"
25 6 P100814 BOLT: HEX 1/2-13 X 3-1/2"
26 2 P100816 BOLT: HEX 1/2"-13NC X 4 GR5ZP
27 2 P101016 BOLT: HEX 5/8-11 X 4" GR8
28 2 P101022 BOLT: HEX 5/8-11 X 5-1/2"
29 2 P101216 BOLT, HEX 3/4-10 X 4 GR8
30 2 P108606 SET SCREW, 3/8-16 X 3/8
31 2 P110750 BOLT: FLAT HD SOCKET 5/8-11 X 4" Z
32 8 P1109212 CAPSCREW, 1/4-20 X 1-1/4 ALLEN HD
33 2 P120850 CLEVIS PIN: 1"
34 8 P155250 NUT: HEX, 1/4” TOP-LOCK
35 6 P155450 NUT: HEX 3/8"-16NC TOP-LOCK ZP
36 8 P155850 NUT: HEX 1/2"-13NC TOP-LOCK ZP
37 2 P157120 NUT: HEX, 3/4"-10 TOP-LOCK
38 6 P157500 NUT: HEX, 5/8"-11 TOP-LOCK
39 2 P259330 CYL, 2B X 85 W/CAV CH
40 2 P259335 CYL: 2B X 425 W/CAV 1" BARREL END
41 2 P259999 STRAP: 12" STD DUTY CINCH
42 2 P294250 VALVE: PILOT CHECK CARTRIDGE
43 2 P294260 VALVE, COUNTERBALANCE CHECK CBCG-LJN
44 4 P605000 SPRING BUMPER
45 4 P620200 FITTING: GREASE, 1/4"-28 STRT
46 2 P622604 PIN, LYNCH 3/16 X 1-1/4
47 23 P851106 WASHER: LOCK 3/8" ZP
48 18 P851108 WASHER: LOCK 1/2" ZP
49 6 P851110 WASHER: LOCK 5/8"
50 2 P851112 WASHER: LOCK 3/4"
51 4 P851606 WASHER: FLAT 3/8" HEAVY

P-15



==EM%WE_”_ -

JOILVINGHOS SdINNd ANV 3INIONS




ENGINE AND PUMPS LEGEND

ITEM  QTY

NV OO NN NN —

]
]
]
]
]
]
]
]
4

J—
J—

—
—_—

— N NN

PART #

550055
550056
550101

Consult Factory
Consult Factory
550212
Consult Factory
Consult Factory
M5462
P100403
P100503
P100605
P100805
P100807
P100810
P128855
P128930
P133072
P155350
P155850
P269007
P269205
P370460
P555120
P556450
P850104
P850108
P851104
P851105
P851106
P851108
R96573100
P370460

DESCRIPTION

BRACKET: MUFFLER
EXHAUST TUBE 5500
WLD: EXHAUST TUBE
CONDENSER MT
CONDENSER BRKT TOP
TUBE: AIR INTAKE
AIR DEFLECTOR REAR
WLDT:AIR DEFLECTOR FRONT
3/16 X 1/21D X 2-1/4 OD
BOLT: HEX, 1/4"NC X 3/4" GR5
BOLT: HEX, 5/16"NC X 3/4"GRS
BOLT: HEX, 3/8"NC X 1 1/4"GRS
BOLT: HEX, 1/2" X 1-1/4"
BOLT: HEX 1/2-13 X 1-3/4"
BOLT: HEX, 1/2" X2 1/2" GR.5
CLAMP: TBOLT BAND 2 1/4”
CLAMP, MUFFLER 2 1/2"
MOUNT: ISOLATOR CB-1121-2
NUT: HEX, 5/16 TOP-LOCK
NUT: HEX 1/2"-13NC TOP-LOCK
HOSE: A/C ELBOW 2.5" ID
HOSE: A/C REDUCER 2.5" X
ENGINE JD 4024HF295
26307 gear pump
PUMP, HYDO TRANS HIP0O53
WASHER: FLAT 1/4" 7P
WASHER: FLAT 1/2" ZP
WASHER: LOCK 1/4"
WASHER: LOCK 5/16"
WASHER: LOCK 3/8" ZP
WASHER: LOCK 1/2" ZP
RUBBER STRIP: 1" X 1"
ENGINE: JD 4024HF295




ENGINE SERVICE

FRONT ENGINE VIEW
ITEM  QTY PART # DESCRIPTION
1 1 P370466 FUEL PRIMING PUMP
2 N/A ENGINE OIL FILL CAP
3 1 P370452 ALTERNATOR
4 | P066202 SERPENTINE BELT WITH A/C
* 1 P063020 * SERPENTINE BELT WITHOUT A/C*
5 ] P117120 AIR COND COMPRESSOR
6 ] P371622 FUEL FILTER
7 ] P370461 ENGINE OIL DIPSTICK

" Ehe%%mnn



ENGINE SERVICE

= .

ITEM QTY PART # DESCRIPTION
8 1 P370448 RADIATOR FILL CAP
9 1 P371570 ENGINE OIL FILTER
10 1 P370351 STARTER MOTOR
11 1 P370453 OVER FLOW BOTTLE
g
O
9 ¢
1 H‘ :
::_:_
ITEM QTY. PART # DESCRIPTION
| 1 PO01650 AIR CLNR: ENG 2.5#7VLR-E2-ST
2 1 P297160 GAUGE: IND A/C DON #RAX002351
3 1 P371366 FILTER: AIR ELE PRIME 3-E1 ENG
4 1 P371376 FILTER: AIR ELE SAFETY 3-E2 ENG

" Eheﬂiﬁ%mnn



FUEL TANK ASSEMBLY

ITEM QTY PART # DESCRIPTION

] P371100 FUEL TANK CAP
2 ] 550135 FUEL TANK WELDMENT
1 P372200 FUEL LEVEL SENDER

" Eherrmgmn s sspacaat



TORGUE TO 108 IN/LE

OIL RESERVIOR SCHEMATIC AND LEGEND

ITEM QTY. PART # DESCRIPTION
1 1 550129 WLDT: OIL RESERVOIR
2 4 P100504 BOLT: HEX, 5/16" NC X 1" GRS
3 1 P270360 PLUG: MAGNETIC 1.5 MPT
4 1 P276700 FITTING: 16MJ T6MB90
5 1 P278108 FITTING:24MB 24MJ 24MJ
6 1 P278130 FITTING; 24FJ 16MJ REDUCER
7 1 P278132 FITTING; 24FJ 20MJ REDUCER
8 1 P278250 STRAINER, HYD 30 GPM
9 1 P294610 BALL VALVE, -24
10 1 P297220 GAUGE: OIL SIGHT
11 1 P371840  FILTER ASM: HYD MPT1043SAG8AT0HBTC
* 1 P371841 FILTER: HYD ELEMENT MF100 2A10HB
12 1 P371862 BREATHER: TANK PRESSURIZED
13 4 P850104 WASHER: FLAT 1/4" 7P
14 4 P851105 WASHER: LOCK 5/16"
15 1 P372310 SENSOR: HYRAULIC TEMPERTURE

*NOT SHOWN : 71.550598 SENSOR: HYDRAULIC LEVEL OPTIC



1)
2)
3)
4)
5)
6)
7)

71.P371840
71.P371841
71.P371842
71.P110160
71.P297170
71.P371839
71.P371844

HYDRAULIC FILTER HOUSING

Complete filter housing: includes base gasket and 10-micron filter element
Filter element 10-micron

Breather filter element / housing

Mounting screw M4 -.7 X 25 mm socket head cap screw

Filter indicator gauge

Base gasket

Cover with spring




RESERVOIR, VALVE, AIR CLEANER SCHEMATIC

55PBC321



RESERVOIR, VALVE, AIR CLEANER LEGEND

ITEM QTY PART # DESCRIPTION
1 1 Consult Factory WLDT: BATTERY MT
2 1 Consult Factory MT: OIL COOLER
3 1 550126 BRKT: VALVE MT
4 1 550127 SPACER, VALVE STOP
5 1 550128 ASM: OIL RESERVOIR
1) 1 550133 BRKT: OIL TANK MT
7 1 Consult Factory CHARGE FILTER MT
8 1 550210 TUBE, INTAKE ELBOW
9 1 550211 PAD, INTAKE TUBE STOP
10 1 550262 BRACKET, VALVE MOUNT
11 2 M5009-5 3/16" X 1/2" X 1-3/4"” WASHER
12 1 PO0O1650 AIR CLNR: ENG 2.5#7VLR-E2-ST
13 2 P100407 BOLT: HEX, 1/4”"NC X 1-3/4"” GR5
14 1 P100411 1/4-20 X 2-3/4 HEX BOLT
15 1 P100412 1/4-20 X 3”7 HEX BOLT
16 16 P100503 BOLT: HEX, 5/16”"NC X 3/4"GR5
17 8 P100504 BOLT: HEX, 5/16” NC X 1" GR5
18 2 P100511 5/16-18 X 2-3/4 HEX BOLT
19 4 P100603 BOLT: HEX, 3/8"NC X 3/4” GRS5
20 4 P100604 BOLT: HEX 3/8"-16NC X 1 GR5ZP
21 3 P100606 BOLT: HEX 3/8-16 X 1-1/2”
22 1 P100607 BOLT: HEX 3/8-16 X 1-3/4”
23 1 P117330 COOLER, HYD OIL AKG DC20
24 3 P128860 CLAMP: T BOLT BAND 2 1/2”
25 2 P128%230 CLAMP, MUFFLER 2 1/2"
26 4 P133071 ISOLATOR, CB-1120-1
27 12 P155350 NUT: HEX, 5/16 TOP-LOCK
28 4 P155450 NUT: HEX 3/8"7-16NC TOP-LOCK
29 4 P158003 NUT, HEX, 1/4 ELASTIC STOP
30 1 P262006 HOSE: A/C ELBOW 2.5” ID
31 1 P2692205 HOSE: A/C REDUCER 2.5” X
32 1 P292410 VALVE ASM, PV72-30
33 1 P292412 VALVE: HF SV0O8-30-6T-N-12-EY
34 1 P2922500 VALVE: VA0O4-06929-1
35 1 P2924150 VALVE: BRAND FC55-8-37
36 1 P2927160 GAUGE: IND A/C DON
37 1 P297170 GAUGE, IND LP C1-20
38 1 P352210 POWER STEERING MOTOR
39 1 P371230 FILTER HEAD, CHARGE PUMP
40 1 P371935 FILTER: HYD HIGH PRESSURE
41 1 P768500 WHEEL: STEERING
42 1 P768501 NUT, STEERING COLUMN
43 1 P768515 COLUMN: STEERING
44 4 P850104 WASHER: FLAT 1/4” ZP
45 8 P850105 WASHER: FLAT 5/16" ZP
46 4 P851104 WASHER: LOCK 1/4”
47 20 P851105 WASHER: LOCK 5/16”
48 12 P851106 WASHER: LOCK 3/8” ZP
49 4 P851606 WASHER: FLAT 3/8” HEAVY
NA 1 0O01780A BRAKE RELEASE BAR

71.P117300 HYD COOLER

71.P117310 HYD COOLING FAN



CAB ASSEMBLY SCHEMATIC

55PBC321



CAB ASSEMBLY LEGEND

ITEM QTY. PART # DESCRIPTION
1 4 Consult Factory HINGE BASE: CAB DOOR
2 ] Consult Factory DOOR ASM LH 5500
3 1 Consult Factory DOOR ASM 5500 RH
4 4 550242 TAB: HINGE SPACER
5 2 550247 GLASS: CAB SIDE
6 2 Consult Factory GLASS: CAB LOWER FRONT
7 1 550249 GLASS: CAB WINDSHIELD
8 1 550274 FOAM: LOWER RH
9 1 550275 FOAM: LOWER LH
10 1 550280 FOAM: CAB UPPER INSIDE BACK
11 2 550281 FOAM: 5500 CAB INSIDE TOP
12 1 550282 FOAM: 5500 CAB UPPER FRONT
13 1 550283 FOAM: CAB LOWER BACK INSIDE
14 1 550284 FOAM: CAB OUTSIDE BACK
15 8 P100403 BOLT: HEX, 1/4"NC X 3/4" GR5
16 2 P106102 SCREW: BUTTON HD SKT 10-32 X1/2 SS
17 4 P110604 BOLT: SOC HD, 3/8-16 X 1
18 4 P126305 BALL JOINT: 5/16 -18 STUD
19 2 P133091 SHOCK DAMPER : 5500 DOOR
20 4 P150600 NUT: HEX 3/8-16
21 2 P155350 NUT: HEX, 5/16 TOP-LOCK
22 2 P158043 NUT: HEX, M12x 1 PLATED
23 4 P267002 FITTING: DAMPER END
24 2 P313005 MIRROR: EXTERIOR FLAT 5500
25 2 P313010 ASM, MIRROR ARM
26 2 P850103 WASHER: FLAT ZINC 3/16"
27 8 P850104 WASHER: FLAT 1/4" ZP
28 2 P851103 WASHER: LOCK 3/16"
29 8 P851104 WASHER: LOCK 1/4"
30 2 P851105 WASHER: LOCK 5/16"
31 1 P292000 BOX: OWNERS MANUAL
32 1 R96574006 GASKET: WINDOW SEAL 1/16 PANEL X 15FT
33 2 R96574006 GASKET: WINDOW SEAL 1/16 PANEL X 5.35FT
34 2 R96574008 GASKET: WINDOW SEAL 1/8 PANEL X 3.85FT

35 71.R96574001 DOOR GASKET SEAL: A3224-6 REQUIRES 13 FT PER DOOR



LEFT DOOR ASSEMBLY SCHEMATIC

LEFT DOOR ASSEMBLY: 550201

" Ehe%%mnn



LEFT DOOR ASSEMBLY LEGEND

ITEM  QTY. PART # DESCRIPTION
1 1 550140 DOOR BRACE LH
2 | 550238 WLDT: LATCH BRKT LH
3 2 550241 WLDT: DOOR HINGE UNI
4 | 550245 GLASS: CAB DOOR
5 4 P006650 BEARING, FLANGED SLEEVE .38 ID
6 5 P100504 BOLT: HEX, 5/16" NC X 1" GRS
7 1 P100503 BOLT: HEX, 5/16"NC X 3/4"GR5
8 1 P103825 BOLT: METRIC, Mé6-1.0 X 25
9 2 P110503 BOLT: BUTTON SOC HD, 5/16 NC X 1
10 2 P110506 BOLT: FLAT SOC HD, 5/16 NC X 1-1/2
11 6 P115975 CAP: FINISHING BOLT RH-20
12 6 P115976 WASHER: FINISHING CAP RHW-204
13 9 P150500 NUT: HEX 5/16-18
14 1 P310120 LATCH ASM DOOR LH
15 1 P310122 LATCH COVER LH
16 1 P310124 HANDLE ASM: CAB DOOR
17 8 P310126 NUT COVER ASM 8MM
18 3 P310127 SEAL WASHER: NUT COVER 8MM
19 1 P310128 GASKET: TUBE END
20 1 P310129 MOUNT: GAS SPRING
21 1 P851096 WASHER: LOCK Mé
22 7 P851105 WASHER: LOCK 5/16"
23 13 FT R96574001 GASKET: BULB SEAL A3224-6
23 13 FT R96574001 GASKET: BULB SEAL A3224-6
23 13 FT R96574001 GASKET: BULB SEAL A3224-6

71.P310119 REPLACEMENT DOOR KEY

" Ehe%ﬁémnn



RIGHT DOOR ASSEMBLY SCHEMATIC

RIGHT DOOR ASSEMBLY: 550202

" Ehe%%mnn



RIGHT DOOR ASSEMBLY SCHEMATIC

ITEM QITY. PART # DESCRIPTION
1 | 550141 DOOR BRACE RH
2 2 550241 WLDT: DOOR HINGE UNI
3 1 550244 WLDT: LATCH BRKT RH
4 1 550245 GLASS: CAB DOOR
5 4 P006650 BEARING, FLANGED SLEEVE .38 ID
6 1 P100503 BOLT: HEX, 5/16"NC X 3/4"GR5
/7 5 P100504 BOLT: HEX, 5/16" NC X 1" GRS
8 1 P103825 BOLT: METRIC, M6-1.0 X 25
9 2 P110503 BOLT: BUTTON SOC HD, 5/16 NC X 1
10 2 P110506 BOLT: FLAT SOC HD, 5/16 NC X 1-1/2
11 6 P115975 CAP: FINISHING BOLT RH-20
12 6 P115976 WASHER: FINISHING CAP RHW-204
13 9 P150500 NUT: HEX 5/16-18
14 1 P310121 LATCH ASM DOOR RH
15 1 P310123 LATCH COVER RH
16 1 P310124 HANDLE ASM: CAB DOOR
17 8 P310126 NUT COVER ASM 8MM
18 3 P310127 SEAL WASHER: NUT COVER 8MM
19 1 P310128 GASKET: TUBE END
20 1 P310129 MOUNT: GAS SPRING
21 1 P851096 WASHER: LOCK Mé
22 7 P851105 WASHER: LOCK 5/16"
23 13 FT R?6574001 GASKET: BULB SEAL A3224-6

71.P310119 REPLACEMENT DOOR KEY

" Ehe%ﬁémnn



CONTROL AND ELECTRICAL SCHEMATIC

ol :
&

' e
l:llﬂl'l'lﬂgmn P-24 55PBC321



CONTROL AND ELECTRICAL LEGEND

ITEM QTY. PART # DESCRIPTION
1 1 004967 CABLE: BATTERY 54" 3/8 X 3/8 BLK
2 1 004992 CABLE: BATTERY 12" 3/8 X 3/8 BLK
3 1 005067 ANGLE: BATTERY HOLD DOWN
7 1 Consult Factory CABLE: BAT TGA RED
8 1 550264 CABLE: BATTERY 34" 3/8 X 3/8 RED CABLE:
9 1 Consult Factory BATTERY, 3/8 X NLUG
10 1 550266 CABLE: BATTERY 74" 3/8 X 3/8 BLK
11 Line is intentionally left blank
12 1 550480 SHIELD: CONTROLLER HEAT
13 1 P0O01720 ALARM: BACK-UP, PRECO 45AA BATTERY:
14 1 P002300 EXIDE 24F60
15 1 P002500 KIT: BATTERY HOLD DOWN BOLT
16 10 P100403 BOLT: HEX, 1/4"NC X 3/4" GR5
18 3 P100409 1/4-20 X 2-1/4 HEX BOLT
19 3 P100411 1/4-20 X 2-3/4 HEX BOLT
20 2 P100508 BOLT: HEX 5/16-18 NC X 2"
22 4 P100604 BOLT: HEX 3/8"-16NC X 1 GR5ZP SCREW:
23 7 P106102 BUTTON HD SKT 10-32 X1/2 SS MOTOR:
24 1 P133410 WIPER 5500
28 1 P296830 CONTROLLER: ECU- RE528702
29 1 P296881 MICRO-CONTROLLER: PLUS1-24
30 1 P296880 MICRO-CONTROLLER PLUS1-50
31 1 P297375 GROMMET: 3/8 BORE
32 Line is intentionally left blank
33 Line is intentionally left blank
34 7 P297625 GROMMET: 5/8 BORE
35 1 P298151 SWITCH: MASTER #44076
36 1 Consult Factory ~ SENSOR: HOPPER CAPACITY TRANSMITTER
37 1 Consult Factory SENSOR: HOPPER CAPACITY RECEIVER
38 1 P312600 LIGHT: STROBE
44 14 P850104 WASHER: FLAT 1/4" 7P
45 6 P850105 WASHER: FLAT 5/16" 7P
46 7 P851103 WASHER: LOCK 3/16"
47 18 P851104 WASHER: LOCK 1/4"
48 6 P851105 WASHER: LOCK 5/16"
49 8 P851106 WASHER: LOCK 3/8" ZP

P-25



CONTROL AND ELECTRICAL SCHEMATIC

' e
l:llﬂl'l'lﬂgmﬂ P-26 55PBC321



CONTROL AND ELECTRICAL LEGEND

ITEM QTY. PART # DESCRIPTION
4 2 550094 LIGHT MT INSERT
5 1 550200 ASM: SEAT GROUP 5500
6 | 550250 ASM: ELECTRICAL ENCLOSURE
16 10 P100403 BOLT: HEX, 1/4"NC X 3/4" GRS
21 4 P100603 BOLT: HEX, 3/8"NC X 3/4" GRS
23 7 P106102 SCREW: BUTTON HD SKT 10-32 X1/2 SS
34 7 P297625 GROMMET: 5/8 BORE
39 1 P312710 LIGHT: CAB INTERIOR
40 2 P312720 LIGHT: OVAL WORK LED FLOOD
41 2 P312730 LIGHT: OVAL WORK LED WIDE FLOOD
42 1 P312750 LIGHT: WORKING LED RECT
43 1 P372210 SENDER: FUEL LEVEL T/LL131
44 14 P850104 WASHER: FLAT 1/4" ZP
45 6 P850105 WASHER: FLAT 5/16" ZP
46 7 P851103 WASHER: LOCK 3/16"
47 18 P851104 WASHER: LOCK 1/4”
48 6 P851105 WASHER: LOCK 5/16"
49 8 P851106 WASHER: LOCK 3/8” ZP
50 1 P860110 ARM: WIPER, ADJ 5500
51 1 P860210 BLADE: WIPER 22"

P-27



MASTER ELECTRICAL SCHEMATIC

4x(401304)

/ \
3P O OdIp O
[[=? - 2 =
BJE BLE
. =] [=]

o dib o o dib o
\ S =Y
- =]y 53

—
/ 4 Cherrington p2s N



MASTER ELECTRICAL LEGEND

ITEM QTY. PART #
] 1 550157
2 1 550251
3 4 P111130
4 4 P111140
S S P295028
6 2 P295040
/ 3 P295041
38 1 P295099
9 1 P295100
10 ] P296120
11 2 P296150
12 ] P296600
13 4 P851103
14 4 P852160

DESCRIPTION
WLDT: RELAY MT
BOX: ELECTRICAL ENCLOSURE
SCREW: TAPPING 10-32 X 1"
SCREW: TAPPING #10-32 X 1/2"
FUSE: 20 AMP ATO/ATC
FUSE: 5§ AMP ATO/ATC
FUSE: 10 AMP ATO/ATC
RECEPTICLE: HD44-24-21PN KIT
RECEPTICLE: HD44-18-14PN KIT
RELAY MODULE: 5500
RELAY: 12V SPST 50A W/MTG
CABLE GRIP: #1234N1203
WASHER: LOCK 3/16"
WASHER: FLAT #10

P-29



SEAT ASSEMBLY SCHEMATIC

—
l:llﬂl'l'lﬂﬂmll P-30 55PBC321



SEAT ASSEMBLY LEGEND

ITEM QIY. PART # DESCRIPTION
] ] 550220 WLDT: JOYSTICK CONSOLE
2 1 550227 COVER: JOYSTICK PANEL
3 ] 550260 PLATE: DISPLAY MTG
4 2 P100407 BOLT: HEX, 1/4”"NC X 1-3/4” GR5 IN
5 2 P100605 BOLT: HEX, 3/8"NC X 1 1/4"GR5 IN
6 ] P100806 BOLT: HEX, 1/2" X 1 1/2"GR.5Z
7 6 P106102 SCREW: BUTTON HD SKT 10-32 X1/2 SS
8 6 P106105 SCREW: BHSCS 10-32 X 5/8 SS
9 4 P111144 SCREW: BHSCS M4 -1 X TOMM SS
10 2 P 150600 NUT: HEX 3/8-16
11 6 P158010 NUT: HEX, #10-32 NYLOCK SS
12 ] P295022 SOCKET: 10 AMP 12 VOLT POWER PORT
13 ] P296877 BASE: RAM MOUNT ASM
14 ] P294882 DISPLAY: PLUS 1 DP410
15 ] P296883 JOYSTICK: JS4000
16 ] P298140 SWITCH: IGN, POLLAK #31-601
17 ] P298170 SWITCH: START, PUSH BUTTON
18" 1 P600450 SEAT: SEATS INC 1110
19 ] P60045] ARMREST: SEATS INC 176201SN
20 2 P850106 WASHER: FLAT 3/8” ZP
21 3 P850108 WASHER: FLAT 1/2" ZP
22 4 P851094 WASHER: LOCK M4
23 6 P851103 WASHER: LOCK 3/16"
24 2 P851104 WASHER: LOCK 1/4”
25 2 P851106 WASHER: LOCK 3/8" ZP
26 ] P851108 WASHER: LOCK 1/2" ZP

*71.P600453 SEAT SAFETY SWITCH (NOT SHOWN)

P-31



AIR CONDITIONING SCHEMATIC

TAP HOLES 10-32NF FOR SCREWS _#®

= N

- g

-
T "l -
a_ > @Y%" o
TO UPPER ASC PORTEZ ;
N

_®

@ .
E—
/
Iy
/! -"Ir
.."lf ."III /!
/] /
!

TO LOWER ASC PORT(34

i || |
= i |
'J-é {10 AsC uPPER @l') |

;" HEATER HOSE PORT

i llf |
10 A/C Lower &)
HEATER HOSE PORT

e BOLT ANMD MUT PART
OF A/C HOUSING

S X
w22 ‘ HOLES FOR SCREWS

(@410 #8 BULKHEAD

I
- - —& 6“3 LOWER 1/Z'MPT BULKHEAD
A

L - =
) T UPPER 1/Z°MPT BULKHEAD
o
-
e
HOSE, REDUCER AMD DRAIM VALVE /%—’-"
SUPPLIED WITH ASC UMIT

b
l:llﬂl'l'lﬂ!]mll P-32 55PBC321



AIR CONDITIONING LEGEND

ITEM QTY PART# DESCRIPTION
1 1 500292 BRKT: COMP MT DEERE
2 1 550204 BRKT: A/C MOUNT
3 1 550269 HOSE: 3"ID X 2.5"L
4 1 550273 SHIELD: AC HOSE
5 1 P0O01632 AIR COND: EAGLE EE201-1-12
) 1 P0O01633 AIR COND: EAGLE CONDENSER
7 1 P0O01634 AIR COND: EAGLE REC/DRYER (5500)
8* 1 P0O01635 CABAIRE PRESSURIZER * filter p/n below
9 1 P0O01636 AIR COND: DEF LOUVER
10 1 P066202 BELT: A/C COMP DEERE
11 4 P100403 BOLT: HEX, 1/4"NC X 3/4" GRS
12 13 P100503 BOLT: HEX, 5/16"NC X 3/4"GR5
13 4 P100514 BOLT: HEX, 5/16"NC X 3-1/2" GRS
14 2 P103860 BOLT: METRIC M12-1.75 X 30
15 6 P106102 SCREW: BUTTON HD SKT 10-32 X1/2 SS
16 1 P117120 COMPRESSOR: AIR COND DENSO
17 8 P128712 CLAMP: HOSE, SIZE 12
18 2 P128748 CLAMP: HOSE, SIZE 48
19 4 P155350 NUT: HEX, 5/16 TOP-LOCK
20 2 P158010 NUT: HEX, #10-32 NYLOCK SS
21 2 P262110 FITTING: A/C #10 90 DEG FEM
22 2 P262112 FITTIING: A/C #10 90 DEG MAL
23 1 P262120 FITTING: A/C #8 90 DEG FEM W/TP
24 1 P262121 FITTING: A/C #8 90 DEG MAL
25 2 P262140 FITTING: A/C #6 STR FEM
26 1 P262141 FITTING: A/C #6 90 DEG MAL
27 3 P262142 FITTING: A/C #6 90 DEG FEM
28 4 P266025 ELBOW: BRASS 1/2NPT X 5/8 BARB
29 2 P267022 FITTING: 1/2NPT X 5/8 BARB NIPPLE
30 2 P267023 FITTING: M18MB 8FP
31 2 P267025 FITTING: 1/2NPT 45° ST ELBOW BRASS
32 1 P267957 FITTING: A/C #6 BULKHEAD
33 1 P267958 FITTING: A/C #10 BULKHEAD
34 2 P268860 FITTING: 1/2"MPT BULKHEAD -BRASS
35 1 P297625 GROMMET: 5/8 BORE
36 1 P298105 SWITCH: A/C BINARY PRESSURE
37 13 P850105 WASHER: FLAT 5/16" ZP
38 4 P851104 WASHER: LOCK 1/4"
39 17 P851105 WASHER: LOCK 5/16"
40 2 P851108 WASHER: LOCK 1/2" ZP
41 25 FT R99000707 HOSE: HEATER 5/8” ID
42 5FT R99000708 HOSE: A/C #8 BULK
43 8 FT R992000709 HOSE: A/C #10 BULK
44 10 FT R99000710 HOSE: A/C #6 BULK

*71.P371391 CAB AIR PRESSURE FILTER
71.P001638 REPLACEMENT COVER



AIR CONDITIONING SCHEMATIC

TTE37T0 A/C COMPRESSOR

A S Y
e | ﬁﬁx
g '. \9 ® @
. \ N
: I 2410 ASC REC/DRIER
G ol

b — - -~ }-Gee \
- - ot {BTO #6 BULKHEAD

U™

2B =

1
@ 10 COMDENSER TOP

—
/ 4 Cherrington b4 N



AIR CONDITIONING LEGEND

ITEM QTY PART# DESCRIPTION
1 1 500292 BRKT: COMP MT DEERE
2 1 550204 BRKT: A/C MOUNT
3 1 R99000512 HOSE: 3"ID X 2.5"L
4 1 550273 SHIELD: AC HOSE
5 1 P001632 AIR COND: EAGLE EE201-1-12
6 1 POO1633 AIR COND: EAGLE CONDENSER
7 1 P0O01634 AIR COND: EAGLE REC/DRYER (5500)
8 1 P001635 CABAIRE PRESSURIZER
9 1 PO01636 AIR COND: DEF LOUVER
10 1 P066202 BELT: A/C COMP DEERE
11 4 P100403 BOLT: HEX, 1/4"NC X 3/4" GRS
12 13 P100503 BOLT: HEX, 5/16"NC X 3/4"GR5
13 4 P100514 BOLT: HEX, 5/16"NC X 3-1/2" GRS
14 2 P103860 BOLT: METRIC M12-1.75 X 30
15 6 P106102 SCREW: BUTTON HD SKT 10-32 X1/2 SS
16 1 P117120 COMPRESSOR: AIR COND DENSO
17 8 P128712 CLAMP: HOSE, SIZE 12
18 2 P128748 CLAMP: HOSE, SIZE 48
19 4 P155350 NUT: HEX, 5/16 TOP-LOCK
20 2 P158010 NUT: HEX, #10-32 NYLOCK SS
21 2 P262110 FITTING: A/C #10 90 DEG FEM
22 2 P262112 FITTING: A/C #10 90 DEG MAL
23 1 P262120 FITTING: A/C #8 90 DEG FEM W/TP
24 1 P262121 FITTING: A/C #8 90 DEG MAL
25 2 P262140 FITTING: A/C #6 STR FEM
26 1 P262141 FITTING: A/C #6 90 DEG MAL
27 3 P262142 FITTING: A/C #6 90 DEG FEM
28 4 P266025 ELBOW: BRASS 1/2NPT X 5/8 BARB
29 2 P267022 FITTING: 1/2NPT X 5/8 BARB NIPPLE
30 2 P267023 FITTING: M18MB 8FP
31 2 P267025 FITTING: 1/2NPT 45° ST ELBOW BRASS
32 1 P267957 FITTING: A/C #6 BULKHEAD
33 1 P267958 FITTING: A/C #10 BULKHEAD
34 2 P268860 FITTING: 1/2"MPT BULKHEAD -BRASS
35 1 P297625 GROMMET: 5/8 BORE
36 1 P298105 SWITCH: A/C BINARY PRESSURE
37 13 P850105 WASHER: FLAT 5/16" ZP
38 4 P851104 WASHER: LOCK 1/4”
39 17 P851105 WASHER: LOCK 5/16"
40 2 P851108 WASHER: LOCK 1/2" ZP
41 25 FT R99000707 HOSE: HEATER 5/8" ID
42 S5FT R99000708 HOSE: A/C #8 BULK
43 8 FT R99000709 HOSE: A/C #10 BULK
44 10 FT R99000710 HOSE: A/C #6 BULK

P-35



AIR CONDITIONING SCHEMATIC

55PBC321

P-36

" Ehe%ul;n



AIR CONDITIONING LEGEND

ITEM QTY PART# DESCRIPTION
1 1 500292 BRKT: COMP MT DEERE
2 1 550204 BRKT: A/C MOUNT
3 1 R99000512 HOSE: 3"ID X 2.5"L
4 1 550273 SHIELD: AC HOSE
5 1 P001632 AIR COND: EAGLE EE201-1-12
6 1 P001633 AIR COND: EAGLE CONDENSER
7 1 POO1634 AIR COND: EAGLE REC/DRYER (5500)
8 1 P001635 CABAIRE PRESSURIZER
9 1 P001636 AIR COND: DEF LOUVER
10 1 P066202 BELT: A/C COMP DEERE
11 4 P100403 BOLT: HEX, 1/4"NC X 3/4" GRS
12 13 P100503 BOLT: HEX, 5/16"NC X 3/4"GR5
13 4 P100514 BOLT: HEX, 5/16"NC X 3-1/2" GR5
14 2 P103860 BOLT: METRIC M12-1.75X 30
15 6 P106102 SCREW: BUTTON HD SKT 10-32 X1/2 SS
16 1 P117120 COMPRESSOR: AIR COND DENSO
17 8 P128712 CLAMP: HOSE, SIZE 12
18 2 P128748 CLAMP: HOSE, SIZE 48
19 4 P155350 NUT: HEX, 5/16 TOP-LOCK
20 2 P158010 NUT: HEX, #10-32 NYLOCK SS
21 2 P262110 FITTING: A/C #10 90 DEG FEM
22 2 P262112 FITTING: A/C #10 90 DEG MAL
23 1 P262120 FITTING: A/C #8 90 DEG FEM W/TP
24 1 P262121 FITTING: A/C #8 90 DEG MAL
25 2 P262140 FITTING: A/C #6 STR FEM
26 1 P262141 FITTING: A/C #6 90 DEG MAL
27 3 P262142 FITTING: A/C #6 90 DEG FEM
28 4 P266025 ELBOW: BRASS 1/2NPT X 5/8 BARB
29 2 P267022 FITTING: 1/2NPT X 5/8 BARB NIPPLE
30 2 P267023 FITTING: M18MB 8FP
31 2 P267025 FITTING: 1/2NPT 45° ST ELBOW BRASS
32 1 P267957 FITTING: A/C #6 BULKHEAD
33 1 P267958 FITTING: A/C #10 BULKHEAD
34 2 P268860 FITTING: 1/2"MPT BULKHEAD -BRASS
35 1 P297625 GROMMET: 5/8 BORE
36 1 P298105 SWITCH: A/C BINARY PRESSURE
37 13 P850105 WASHER: FLAT 5/16" ZP
38 4 P851104 WASHER: LOCK 1/4"
39 17 P851105 WASHER: LOCK 5/16"
40 2 P851108 WASHER: LOCK 1/2" ZP
4] 25 FT R99000707 HOSE: HEATER 5/8" ID
42 SFT R99000708 HOSE: A/C #8 BULK
43 8FT R99000709 HOSE: A/C #10 BULK
44 10 FT R99000710 HOSE: A/C #6 BULK

P-37



SEIMAVH THIM \a«\\\

T4 85D
Ol HOW ALY

L&

YD
VEINY D d%3d
QMY BOLIMOW
WOES L. NdML ("7,

Ol HOW LY

v

WHIWY D NITHTS
QWY JOLINOW
WOED L L NG

=
-
<
=
L
L
O
n
=
L
-
n
D=
n
<
14
L
=
<
o

Ol HIWLLY
3ENL $3LM3D 0L
HIA0 MYHL BEDNT 30 INDEd
SNOTY aNY LNOINS 35CH 7))
g7v.3a HONOEHL THYD 30
Ll
S
e 2 1w i3d
wr [ & Fral
4
e 38ML HAUMID O HIAD NYHL 39ML
LU LN 3001E DHOTY FYHL INOILND 350H
HENCHEHL OMY $350H 53440H
E iy c] HLM, SINOTY 319% 0 30
’ I - ail
1] o AEALLYE WO "]
S 5108 OL SLNNOW -
g ¥
y ¥E £1) 3T

55PBC321

P-38

" Cherr



CAMERA SYSTEM LEGEND

ITEM QIY. PART# DESCRIPTION
] ] 550277 BRACKET, CAMERA MOUNT
2 1 550278 CABLE: VIDEO POWER LEAD
4 4 P106102  CAP SCREW, SOCKET HD 10-32 X 1/2 SS
4 4 P100403 BOLT: HEX, 1/4"NC X 3/4"” GRS
S 4 P155250 NUT: HEX, 1/4" TOP-LOCK
é 2 P155350 NUT: HEX, 5/16 TOP-LOCK
7/ 4 P158010 NUT, NYLOCK 10-32 S S
8 2 P296872 CAMERA; VSS 700 RES HD
9 1 P296873 MONITOR, QUADVIEW 10"
10 2 P296874 CABLE: VIDEO 25 FOOT
11 1 P296876 BASE: PANA VISE MOUNT
12 2 P296878 CABLE: ADAPTER 4 TO 5 PIN
13 4 P851104 WASHER: LOCK 1/4"
14 2 P851105 WASHER: LOCK 5/16"

NOTE: Consult factory regarding all items associated with the camera system.

P-39



CONVEYOR, VIBRATORY CIRCUIT SCHEMATIC

QIOHANYW 00ST6T47

OLVEAA QD185ES,

(]

_..H.. ;
\ ()
= - INIWAESE
”.q.“.,
E - INIVABSE
tm— — {7 () 1
Y _
] 1 i
7 1 -, ...-u. o3
o s ... ?
en ' ')
%3 f
\ 40 ﬁ M ! i
\ — AR S a1 481 dO10W
R B ¥ . YOAIANOD DOFESES
— oo e T
. W / _u. z 7

WD §£'2-0 HOLYHEEA TATYA WOELNODMOTE 06 LreZd” ﬂ... h

HOAIANOD ‘MO TRVINVA OIVZ&Zd” [/ g

Wy,
errington

55PBC321

P-40

/B



CONVEYOR, VIBRATORY CIRCUIT LEGEND

P235064 HOSE, 10AM X 64 T0FJX 10FJX
P235058 HOSE, 10AM X 58 TOFJX 10FJX

ITEM QTY. PART NUMBER DESCRIPTION

1 3 P276202 FITTING, 10MJ 1T0MB90

2 2 P276201 FITTING, 10MJ 10MB45

3 | P276444 FITTING, TOMB 10FJX

4 2 P261552 FITTING, 8MJ 8MB 90

S) 1 P265702 FITTING, 10MJ 10MB TOMJ

6 2 P265703 FITTING, 10MJ 10MJ 10MB

7 2 P23408]1 HOSE, 8AM X 81 8FJX 10FJX45

8 1 P235030 HOSE, 10AM X 30 TOFJX TOFJX

? | P235034 HOSE, 10AM X 34 TOFJX 10FJX
|
|

10
11

P-41



- |

i ¢ _ ¢ | ‘

_ 8

LAIT 110D WO.LLO4
NddO ‘110D WOLLO4
LAI'T 110D WO.LLO4
LAIT 110D WO.LLOY

STI0D WOLLOE % dOL TVYOLLNAAI HLIM d4ddINO™ LAS - ¥ASx

YIMOT 110D dOL
SO 110D dOL
JIMOT 110D dOL
JIMOT 110D dOL

‘NOLLONNA NOILLVOOT NOLLDES d0OM

HSOTD / NddO 400d 4dddOH 9AS
IMOT/ LAI'TINOOY ddddOH  SAS
YIMOT/ LAIT INIOd ¥4dDDI1d  ¥AS

YIMOT/ LATT JHNOOYUD  LAS

adsn LON €AS
HYOATANOD ASHIAHYE CTAS
JOAHANOD AYVMYEOL [AS

LAS
9AS
SAS
YAS
€AS
CAS
IAS

() -
©© [ o
= - u il
A H o
e [
H 2 4
7\ i
@@ [ s
E ] 1
ev@
Q@ [
: i
21 &=
@ H
i O 1(@asn LON) €AS
+6°L i
B8 B ZAS w
= - B
© [ ]
SO ,
B IAS
I
8
8L
(AVE €61) 1Sd 0087 :ONLLLAS ATVA AAI T
PITI6Td 1L (9ATeA do) g5
10426Td 1L (9ATRA JAT[OI) AY
LI1L6Td IL 011262d’ 1L 20vT6Td 1L
LITL6T'IL 011262d’ 1L 0vT6Td 1L
LITI6Td 1L 011162d’ 1L [11162d 1L
LITT6Td 1L 01116Td’1L SOT16Td 1L
VN VN VN
€TI16Td 1L 0TI16Td'1L TTI16Td 1L
€TI16Td 1L 0TI16Td’ 1L Tell6ed 1L
N/d LI TVAS N/d 110D N/d 9DArILEVO NOILVOO1

I

oFR)
N\
72\
\\"/

Wl
&/
()
-/

&/
()
b2

(@B, (@)

&7
7.\
N\

85°CL

113

(T
...T-
I
©
@

JZIAONY dTOD WNANINNTY 9-L 1909 “TVIIELVIN MOOTd / AAOd
AVIIHL ¥1-8/2 01# VS ‘AVIIHL 81-91/6 94 AVS :SAZIS LIOd

‘SHLON

(£9) IMOT / ASIVY FINOOYD - [+1

(9AS) ASOTO / NAdO ‘dINNA ddddOH - H+D

(SAS) YIMOT/ ASIVY ‘LAIT YIddOH - 4+4

(¥AS) TYNOILLNOdOY¥d YAMOT/ ASIVY ‘LAIT YIDOIA - A+D

(EAS) @A14VSIA - 9+V

(AT TAS / AMA TAS) ASHIATI / QYIVMIOd JOXATANOD - T ‘TIN

s3avid ¢
H () STIOH "94W |a3ddvL _w.
m - @ &7/ 'di $29'0 X
] ONN 8L+ 9t/6—]

£

{

08T

e AT M mnAmlv L
-l : - ; = 00"
= Tu _Q S@ el 88T ’
SEGR
]

AN

L8 L ——

e

[ n_2<._MI\

LETLE

==

AD0T1d LSV SANALXH A4INNON dDdIMLIVO HATVA ddx«
(ATIVA) HATVA DI'TNVIAAH NIVIA 005S THAOW
00ST6Td’ 1L N/d 29D

=20

VAR

4

e _

4

T s ! g ! L




d3

] L40d $1 #0138
anld AdN.9L/L




d3aooN1d 1d0d WOLLO4 /

MO14 dITIOIINOD
1d0Od ONIJO 0l-

14dOd ONIJ O 0l-

 —
F
%

—J —_

STH26Cd’'TL :N/d 09D

110D TVNOILYOdO¥d ACT
0T#262d’'TZ :N/d 29D

AT9IWNASSY IATVA 3131dINOD
€2TT62d T :N/d 29D 9T¥¢6Cd'TL N/d D4
1T ¥3S 100dS IDATYLYYD  IATVA 100dS IDATYLAYD

ATdWASSY FATVA TVNOILIOdOYd d33dS YOAIANOD 0THC6¢d T




HIGH LIFT CIRCUIT SCHEMATIC

55PBC321

14Cd
SN
aNI a0
.._z..
N
T 1390d
e 401
B T OMa Q0
.......r!.r....r.,...............r. - =
e T b=
4 \ E <
- — k ] /.. P xlw,rﬂ D_lA
- x . %a -
— . :
, ..............,.., T -
.rf,.xr..r,rf..f, 0
~
185 S s

: | ! VIAD X T 0EESST4

o
i
3,
=
2
W,
rington

T and Qo

" Cher



HIGH LIFT CIRCUIT LEGEND

ITEM QTY. PART NUMBER DESCRIPTION
| 10 P276101 FITTING, 6MJ 6MB
2 2 P276100 FITTING, 6MJ 6MB LONG
3 Z P261350 FITTING, 6MJ 6MB 90
4 Z P265410 FITTING, 6MJ 6MJ90 BLK HD
S) 2 P276107 ORIFICE DISC .062
6 2 P276108 ORIFICE DISC .110
7 4 P233918 HOSE, 6AM X 18 6FJX 6FJX90
8 Z P233083 HOSE, 6AM X 83 6FJX 6FJX90
? Z P233188 HOSE, 6AM X 188 6FJX 6FJX90

P-43



#3000 ®.06 £ Y

NIv3d ILOWIY

AH
¥
2 .\\
D) /
|
v LAy -
@, 3OVD T COPESE-.,

T S odlistd

o

\ 100D 0

ATEWISSY DosLLld

HIoAY3SIY
BZIOOS

QICHINYW 005 26d 4

CASE DRAIN, COOLER AND FILTER CIRCUIT SCHEMATIC

55PBC321

P-44

e,
errington

/B



CASE DRAIN, COOLER AND FILTER CIRCUIT LEGEND

o
S

\OOO\JO\(J‘ILOOI\)—'|

OO WODN — O

00 N O~

QTy.

|
2
1
|
|
1
1
1
1
1
1
1
1
1
1
1
1
|

PART NUMBER

P276110
P261400
P265455
P2613%1
P261415
P267315
P261530
P261509
P276440
P277100
P276700
P277110
P232026
P232089
P232092
P233060
P236026
P238031

DESCRIPTION
FITTING, 6MJ 8MB
FITTING, 4MJ 4MB 90
FITTING, 6MJ 6FJX 6MJ
FITTING, 4MJ 2FP90
FITTING, 4MJ 4MP
FITTING, 4FP 2FP
FITTING, 6MJ 8MB 90
FITTING, é6FJ CAP
FITTING, 12MJ 1T0MB
FITTING, 12MJ 16MB
FITTING, 16MJ 16MB 90
FITTING, 16MJ 16MB
HIOSE, 4AM X 26 4FJX 4FJX
HOSE, 4AM X 89 4FJX 6FJX90
HOSE, 4AM X 92 4FJX 6FJX90
HOSE, 6AM X 60 6FJX 6MJ

HOSE, 12AM X 26 12FJX 12FJX90
HOSE, 16AM X 31 T6FJX 16FJX90

Note: Serial # 55PBC321 is set up with optional over-size oil cooler system.
Reference Part # 550461

P-45



DEPTH AND GROOMER CIRCUIT SCHEMATIC

| PEESTd-.

ana aod (17 [~ ~ : #51 ®

. Y ... | - .zm.“
o r.....”_ g ) ...... P S .... @
o AT g Mg T a O, / aNa acH L el
R .” b iy ; ....,.\ - T - _.. e - ... n__ __._
#) - - i V .q .ﬁ.vrr [ - | - r . - ) ._.__
OFE45Zd-, W = )

p
b4

- &) — 4
) [V

= N o NN ‘0916524

amd aod (1 \ N\ sR

55PBC321

P-46

Wy,
errington

/B



DEPTH AND GROOMER CIRCUIT LEGEND

ITEM QTY. PART NUMBER DESCRIPTION
1 2 P276100 FITTING, 6MJ 6MB LONG
2 8 P276101 FITTING, 6MJ 6MB
3 2 P261400 FITTING, 4MJ 4MB 90
4 8 P270906 FITTING, 6MB PLUG
5 4 P265410 FITTING, 6MJ 6MJ90 BLK HD
6 | P276107 ORIFICE DISC .062
7 4 P233918 HOSE, 6AM X 18 6FJX 6FJX90
8 4 P233101 HOSE, 6AM X 101 6FJX 6FJX90
9 2 P232133 HOSE, 4AM X 133 4FJX 6FJX90

P-47



HYDROSTATIC PROPEL CIRCUIT SCHEMATIC

AV AT HILA
HAOLOW T33HM INORS 51 755Ed

3EsSk (5

..‘.\

EETGLin
0

dWind T3d0Ed JUVISOETAH 05F955d

JIL\OG ¢

RCd INCES |

FOLOW 133HM 1431 0LFSEEd—"

10 INCE

.,

T
o

HOLOw

130d 3v34

55PBC321

140d d%'34

. .

T

P-48

A 133HM LHDIE OLF5S

e,
errington

/B



HYDROSTATIC PROPEL CIRCUIT LEGEND

ITEM QTY. PART NUMBER DESCRIPTION
| 2 P276240 FITTING, 10MFF 10FFF 10MFF
2 2 P276241 FITTING, 1T0MFF 10MFF 1T0MOR
3 4 P276220 FITTING, 10MFF 12MOR STR
4 4 P276230 FITTING, 10MFF 10FFF90
5 2 P276331 FITTING, 10MFF 12MOR%0
6 2 P277090 FITTING, 16MB 10FB
/ 2 P225119 HOSE, 10 787TC X 119 10FST 10FS45
8 2 P225161 HOSE, 10 787TC X 161 10FST 10FS45
% 2 P225175 HOSE, 10 787TC X 175 10FST 10FS90

P-49



CHARGE/BRAKE AND CASE DRAIN CIRCUIT SCHEMATIC

HOLOW T3IHM INOHES
FIrSTEd

anvassy £ .
[ (1) z 1804

A _
£180d (L) |

FATYA IV IEvad
TIFZATd

dWNd 2¥ISCHOAH
|

i’
- .A...

W

#3114 IDAYHD
QeslLed

E

55PBC321

P-50

e,
errington

/B



CHARGE/BRAKE AND CASE DRAIN CIRCUIT LEGEND

ITEM QTY. PART NUMBER DESCRIPTION
1 2 P276101 FITTING, 6MJ 6MB
2 2 P276200 FITTING, 10MJ TOMB
3 | P261525 FITTING, 6MJ 6MB45
4 1 P261535 FITTING, 6MJ 8MB45
S) 1 P276456 FITTING, 8MJ 12MB
6 | P261551 FITTING, 8MJ 8MB45
7 2 P276505 FITTING, 10MJ 12MB9%0
8 1 P265700 FITTING, 10MJ TOFJX T0MJ
9 | P261516 FITTING, 6MJ 10FJ
10 1 P265500 FITTING, 6MJ 6MJ 6MB
11 | P232042 HOSE, 4AM X 42 6FJX 6FJX
12 | P233058 HOSE, 6AM X 58 6FJX 6FJX?0
13 2 P233148 HOSE, 6AM X 148 6FJX 6FJX45
14 | P234028 HOSE, 8AM X 28 8FJX 8FJX45
15 | P235047 HOSE, 10AM X 47 TOFJX TOFJX90
|

16 P235050 HOSE, 10AM X 50 TOFJX TOFJX90

P-51



SUCTION, CASE AND ENGINE DRAIN CIRCUIT SCHEMATIC

=
o
=,
I..JE =
(Wl ~,
1:% Y
={m] e .
2z |
|_-IG'
| / - -
‘ [
w -t
A ,
] s o
=
[F¥]
e . N
o |
w
r
L T
o

AP555450

EMD AT PLIMP

@ eoe

_P35510

/P355410

b
/ 4 Cherrington .52 N



SUCTION, CASE AND ENGINE DRAIN CIRCUIT LEGEND

ITEM QTY. PART NUMBER DESCRIPTION
| 3 P276110 FITTING, 6MJ 8MB
2 2 P261528 FITTING, 6MJ 6FJX%90
3 | P265455 FITTING, 6MJ 6FJX 6MJ
4 | P277110 FITTING, 16MJ 16MB
5 1 P233098 HOSE, 6AM X 98 6FJX JFJX90
é | P233153 HOSE, 6AM X 153 6FJX 6FJX90
/ 1 P288033 HOSE, C416 SUCTION X 33 16FJX 16FJX90
8 1 P233073 HOSE 6AM X 73 6FJX 6FJX90
9 | P265410 FITTING, 6MJ 6MJ90 BLK HD
10 | P261509 FITTING, 6FJ CAP

P-53



AUXILIARY PUMP AND STEERING CIRCUIT SCHEMATIC

Iy “
£ .t
Y WS ".I .
Y / . -
o T 2
= . )
o = . { o4
] p=" )
W | Iy
[l — 8 b [+
a = I 1) 1 -
f L el
=

; 'I R R
|
%
{_:]_L

(OR

ra
+Pa23120 N
" AUX PUMP (3)
-

i3

()

45°END
AT PUME 03,

55PBC321



AUXILIARY PUMP AND STEERING CIRCUIT LEGEND

ITEM QTY. PART NUMBER

1
2
3
4
)
6
7/
8
9
10
11

12
13
14
15

P277150
P276202
P276110
P276406
P265455
P261535
P261450
P261400
P278005
P232151
P233069
P233129
P233155
P235046
P289038

DESCRIPTION
FITTING 20MJ 16MB
FITTING, 10MJ TOMB90
FITTING, 6MJ 8MB
FITTING, 6MJ 4MB
FITTING, 6MJ 6FJX 6MJ
FITTING, 6MJ 8MB45
FITTING, 4MJ 4MB
FITTING, 4MJ 4MB90
FITTING, 8MB PLUG
HOSE, 4AM X151 4FJX 4FJX
HOSE, 6AM X 69 6FJX 6FJX90
HOSE, 6AM X 129 6FJX 6FJX
HOSE, 6AM X 155 6FJX 6FJX90
HOSE, T0AM X 46 TOFJX TOFJX90
HOSE, C420 SCN X 38 20FJX 20FJX45

P-55



X 91€08S 00SS DILVWAHOS TvOId1o313 YITIOYINOD ¥ZOOW
ByN/Ind 'ON Ldvd 31LIL 088962d' 1L
. 40l  3Ovd
0E0 FXXX' | NOLONI¥¥IHO 40 zO.Q%ﬂ%H%HMQ
A ZEAT 000RXC Lo vionn| J1VOS JONOd
STFIONY  SNOILOVYS  SIVINIOIQ| A¥3d0¥d 310S3HLS ONIMYAASHLI G| 0Z/SZ/20  T1VA
ZO WWOZ/\IMJ_O._. NI G3INIVINOD NOILYWYO4NI 3HL

Q310N 3SIMYIHLO SSTTINN

VIINIAIINOD ANV A¥VIIINdO¥d

orea  Ag NMvdd

¢0¥8S AN ‘NMOLSIWVT

GE1C X049 'O'd

=Enwﬁ..v«“%u-_u A

TUNOIS IHOI IVIE =

1]
54
vd|
T4

YITTOULNOD 0S0OW

0€8967d’ 1L NDOI ANIONI
17€6STd’IL

TAD H1d3Q IHON
A

70)

Eo
e
S

Id

B R bRt

3
H

01¥26Td’1L

IATVA
d33dS ANOD 10286Td 1L
€20 ¥3ILLWSN VYL

13A31 ¥3ddOH

:O%

vl

—— |

s
Y TIYT6Td’IL |
$6896Td’ 1L VA — 7
gt T i T e
13A31 1304 | AINO NV A
@ [A%e) | %
o -
17 - - - - - r
1L1862d 1L
_._ww__%m Q104INVW JATVA
S€9100d° 1L 0CELTTId L
- ¥3ZI¥NSSIVd 9V
: 960 | _
C6896¢d L . 16€0LEd 1L
VNNIINV 4'ANOD €12 ¥313V1S INIONI
INV (@) % 4°ANOD |4 Pe] omo _v.\\ .ma.
v ) €2896Td'1L ) . :
+11ve (v) ><._mm_ﬂwmgMW<<<O a3sn 1ON , Y 610 &
dn 921a
. L1D
@ an aon ‘0 QIONZIOS 18IS
i olavy % §1D vOLLd 'l
068962d’ 1L |
168962d'1L ﬁl \‘g P2 o
SOd A¥3LLV
ADIVIdS §SO = )
| ' 0SLTIEd 1L , , festeud m
m_n\ I LHOIN N3TIDS P ——— P O os
01Z2LEd'IL  YOLOW ¥3dIM LSO 7m ' _ 93N A¥3LLVY
YOSSIIdWOD DV OIveeld’IL 2 a ATE 9D LD and
S01867d'1L
HOLIMS 3¥NSSI¥d OV N3 319N sy 62 o OA¥3S LVISO¥AAH
1SD wo@ 0S795Sd' 1L ,/
YOSN3S . |
% dW3L ¥IOA¥3S3Y HOLIMS 00£c00d"TL
ﬂ 01€TLEd TL 13A31 YIOAYISIY Ad3llve ko
‘ 8650SS 1L G o
¥IAOD ONISNOH ! Ef
x T3IHMATS Mm 1108 01 ! TE
5 , , 7 @
- - - - - ¥IAIIDIY
| — HOLIMS ¥31SYW 13A31 ¥3ddOH
, 1770} 00zs6zd’ 1L P9I
|
1INVd 3Sn4 g . - - - - - 1S1862d'1L

0ST0SS'IL

1S0S6Td’IL *S¥ - T SAVIIY

¥8896¢d L £ :SSANAVH NIVW

‘ON 1dvd




X | 91£0SS 00SS DILYWIHDS TvOIRILDT 1A Ag_| v NOWLdI¥OS3a 093 | AR .
Byn/and ‘ON Ldvd JILIL| Ore | S102/01/Z | (1 Od) TYNDIS IHOI IHVae 304 WM d3AAY | €£2€ v 0S20SS°1L
OMUOIXXX ‘Q3LIYIHO¥d SI N u_o N mo<n_ .—NZ<L mm:m
+ NOLIONI¥YIHO 4O NOISSIWAId NILLIIM
A TONE 090X |\Jmpomesigns) STVOS JONOA 055009d'1L CEELbbenRERS
SITONY  SNOILOVYS  STVNIO3Q| A3 I10S3HIS ONMVIA SHLIE | 0Z/S2/20  FLVA EEREECEEDESS
NO S3IONVHIT0L NI G3INIVINOD NOILYWYOSNI IHL H<mm m&mqmzou* m. Zlm o M = =W 5
Q3LON 3SIMYIHLO SSTINN WIINIaNOD anv avviadoxd | O A9 NMVYHEA €SH009d L F M m.u.. 3
20785 AN "NMOLSIWVT unIouLLIBIY) A HOLIMS Lv3s | EE
Se1Z X089 "0'd & €€
/)
U/
- . . R - - . . - - . . - |
) ) DvVId=d
L ddsn LON=D
ol 1T ) ! SDVI/ADONVIO = 4
m m m m AOVII/MOTIHA =V
L Wm m L 4dIS TANVd OLDINNOD LVAH/OV
“._m L %
HOLIMS NOILINDI o
8vO
OrI86cdIL HOLIMS LIVIS
NOLLNg HSNd
VA 40
1INVd ._oy_mmmwnu;ﬁ._m_o 431104 hz%moo WOISAOT OL186ed I mv_oow %W< ATL
788962d'1L €98967d 1L TT056Td’ 1L
7€9100d°1L
O9WOD LVaIH/OV 9v2
P —
|
- - . ; 01LTIEd 1L
% B H - - H - H - - B - - - - - - 1HOI 9VD ¥YONALNI
B , 0€D
10TLTIEd'TL|| OELTIEd TL LOELTIEd L |} OTLTIEd TL
05D |é¥D @Nmo 15D
009Z1€d 1L
0TLI00d 1L , Lo
O @ @ WAV1V 3S¥IATY ) I h_._mu_.__..wm%z:m
SLHOIT YYOM 62O

$8896¢d 1L -SSHNUVH VDO "ON L¥vd




N 0520sS JANSOTONT TVIIILDFTT ‘WSY
BIN/INd ON 1yvd 37LIL

€401 39Vvd

‘a3L8IHO¥ SI

LE 2N 0ea et | o oum vevaoiva|  FT¥OS LON OQ

NOLLONAOHATY ANY NOLONIFIHO 4O
STFIONY  SNOILOVYS  SIVINIOIQ| A¥3d0¥d OSIHLSIONMYAASHLIZ|OZ/Z /2L T1Va
NO SIONVEITOL NI GINIVINOD NOLLYWOANI 3HL

Q3LON 3SIMYIHLO SSTINN WIINIaNOD anv avviadoxd | O A9 NMVYHEA

20785 AN ‘NMOLsawyr  UO10ULLISYT)
% ~

GELC X049 'O'd
G ANV ¥ NOILISOd 3SN4
NIIM1I3G dVE dIMOd 1ND

WLID|Y 9SI9A3Y - 93 AD[SY
sjybIT uny - §) Aojoy

WID|Y 3SI9A3Y - VS - 014 sn4
uolub| - vOg - 64 3snd
IMd ND3T - VOT - 84 snd
SjubI - VO - £d4 9snd
up4 13|00 IO - VOT - 94 3snd
19z)inssald qPD - VOL - 64 snd
J/V - V0T - ¥4 3snd4
pISWD) - Y§ - €4 3sng
1adiMm - V0L - 24 3snd
}51205 A10ss922Y - V0L - L4 9sn4
NOILISOd @3snNN
ANV NI $ON1d ALIAVD T1VISNI

N19/N18 11 VO9L ¥Md A¥OSSIODV ‘W
NV1VO9L dMd SIHOIT ONINNNMY -1
OIA VO91 ¥Md WAVTV ISYIATY N

A19 VO9L ANNOYAD

A19 VO9L ANNOYUD *H

DYO VOIL HOLIMS INVID 1O
N¥€ VOrL HOLIMS NOI 4

a3y VOrlL dMd NOI a3asnd 3
N¥O VO9L NIvVid SNg NVvD :d
N8 vO9L Snd NV O

LHM VO91 SN NVO ‘4

13A VO91L HOLIMS LV3S Vv

18 ¥O91 ANNO¥D

H 19 V91 ANNO¥O

3 033 vOr | ¥Md NOILINDI 3sn4
N OIA V9L dMd WIVTY 3S43ATY
1 NVLVO91 dMd SIHOITONINNNY
W 318/M8 11 V991 $Md AJOSSIOOV
D 94O VYOI HOLIMS INVID
4 N8 VOV [ HOLIMS NOILINOI
a N3FIO VO9L NVD

O INMEVO9LNYD

g4 3LHM VO9L NVD

V' 13AVO91 HOLMS LV3S

00LS6cd

(4vD 9AISND
YOLDANNOD 9€D

Jo] 1= (o

+ =

oo oo g}
=

oo
TEEEN D@L ol

SHEY o
m_wmvm_w 0oy m@m =T
b] @nw_:u\l_u pfag 0
o o
989 e $39 21
D @Y gooo P PO

B By W=
DLRO 0000 DLFa _|

Q1O

0CZl9é6cd

SISIML € WNWINIW STdIM NVO 1SIML

218 VO91 ANNOID O/V

A19/13AVO9L dMd O/

A19/940 VO9 L HOLIMS 33NSSIAd O/V

NOILISOd a3snNn
ANV NI $ON1d ALIAVD T1VISNI

A19/9¥80 VO9L HOLIMS J¥NSSIUd D/V X
N¥O 11 VO91L ¥Md 34NSSI¥d VI ‘M
N9 11 VO9L ¥Md VIIWVD ‘A

AVYEO VOIL ¥Md LIHOIT XNV N

NY¥O VO9L ulpig snd NvO :L

aN1d vO9L SNd NVD S

LHM VO9L SN9 NVO

OYO VOIL JINVYD INIONI :d
NV1VO9L TYNDIS IHOIT NNY ‘N

N¥g VO9L NOILINOI 1

OIA VO9?1 TVNOIS WIVTV IS¥IAIY N
JANId VO9L ¥IMOJ ¥3dIM °r

N19/3NId VO91 ¥Md N3 ‘H

A9 vOTL -A¥3ILVE O

N19/IHM VO91 ¥Md ¥3100D AAH 4
A9 VOTL - A¥3llvd 3

a3y VOCTL + A¥3ilLve :d

a3y VOTL + A¥3LlvY 9

TIA VO9L HOLIMS Lvas iV

H19/D40 YOI L HOLIMS 38NS$Idd O/V
Q34 VOTIL + Ad3llve

Q34 VOTl + Ad3llve

N8 VOCL ANNOIO

W19 VOTl ANNO¥O

ME/ANId VO9 L §IMOd ND3
N18/IHM VO9 1 AV1FH 331000 dAH
NIO [TVO91 AV13d 3dNSSIdd 8vO
N8 11 VO91 d3IMOd VIIWVYD
ANId VO91 43MOd d3dIM

AVIO VO9L AVIFY IHOIN XNV

NVL VO TYNOIS SIHOITNNY

OIA VO L WIVTV ISI3A3Y

DJO VO ANVID INIONT

N8 VO NOILINOI

N3FIO VO91 NVO

NG VO9L NVO

JIHM VO9L NVD

TFAVO9L HOLIMS LV3S

66056¢d
(TTVMAM VO IVHY 4dISLNO)

FJOLOANNOD €D

AN 1o ZD>SIuTw®aonXx

VOV OL VD91 WO 4001652d/3Md
9L0z/e/9 3vE 35N 33ddN 37IS FIM QIONVHD [€] zeze v

VOrl OL v

9102/2/9 VOE Ol 64 35N4 NOILINDI AIDONVHD [1] [4:74% v

ore Tam\% V91 WO 30016624764 32IS F¥IM QIONVHO [g] | %6%°

dlvd NOILdI¥OS3a [)oF] ‘AJY ‘ON 14vd




N 052055 JANSOTONT TVOIRILOFTT WSV
Byn/Ind ‘ON 1L¥vd 31LIL
] €40  39vd

0E0 FXXX' | NOLONI¥¥IHO 40 zo_mg%ﬂwﬁ%um
— - 2001 37vOS LON Od

T TENT  090FXX |\ Gionaoras A NOIOMBND 10
SITONY  SNOILOVYH  STVNIOIA| AR34O¥dIIOSIHLSIONMVIASHLIZ|0Z/Z1/CL  TF1Va

NO S3ONVH3IT0L

Q310N 3SIMYIHLO SSTTINN

NI GINIVINOD NOILYWIOINI 3HL

VIINIAIINOD ANV A¥VIIINdO¥d

orea  Ag NMvdd

20v8S AN ‘NMOILSIWVT

GELC X049 'O'd

=e-mwhvﬂ%=_u A

9€6/62¢d ¥ ALOD
L1856Cd ¥ ALO
98056¢d | ALO

ATIWESSY TVNIH dO4 XO4 FINSOTONT NI 3DOV1d ANV
SININOdIWOD ONIMOTIOAL FHL FOVADVd H1ION

NO ££5/46¢d ANV 9€G5/62d STYNIWITL ONIdWISO
3340439 SFAIM £80562d ANV 98056¢d NO STVIS TTVISNI :3LON
793 AV13Y V91 3ANS Wad /L W6/VO9L/ADV 19 vO91 3dNS Wad .r/1 4v8 ANNOYD 0Z1962d
P53 AV13Y V91 3ANS W /1 W6/VO9L/ADV 18 vO9 1 3ANS Wad .r/1 4v8 ANNOYD 0T1962d
L-9N AV13Y VO913ANS W4 .v/1 6/VO9 L/ITT0IA LOVINOD 35N 014 SOd 35n4
NOWWOD dMd L1HOI VO91 3ANS Wad.v/1 W6/VO9 L/INVL VO91 3ANS W3t/ L 1-6Y AV13Y
NOWWOD dMd 1HOI VO91 3ANS Wad /1 AL AVACEE LOVINOD 350 £450d 3snd
VSOd ANOYHS £80562d | VO9 L ITYW dM £EG£6Zd L0E/VO91/518-13A LOVINOD 3504 ENCEENIE]

d SOd ANOYHS £80S6Cd

VO9L ITVW dM LES/6Cd

WOE/VO9 LMDV

VO9L 3ANS WAL .y /L

dvd ANNOYIO 0 196¢d

[SOd 00156¢d

VO91 NId HOSLN3d

WbIVO9 LMDV

VO9L 3ANS W3H .y/ L

dvd ANNOYIO 0 196¢d

H SOd 00156¢d

VO91 NId HOSIN3d

W6/YO9 LMDV

VO91 3ANS Wad .y/ L

dvd ANNOIO 0z 196¢d

3S0d 00156¢d VO91 NId HOSLN3d W6/VOY 1/A3Y LOVINOD 3SN4 64 SOd 3SN4
A SOd 00156¢d VO91 NId HOSIN3d W6/VO9L/1FT10IA VO9L 3ANS WA .y /1 -9 ATV
1S0d 00156¢d VO91 NId HOSIN3d WbIVO9L/NVL VO 3ANS WAL .y /L -GN AV
W SOd 0015é6¢d VO91 NId HOSIN3d W6/YO91/X19-3N79 11 1OVINOD 3SN4 14 SOd 3SN4

4S0Od 001562d

VO91 NId HOSIN3d

W6/YOY L/NMOYE

VOr 1 3Ars W34 SNILy/L

dVd dMd 3SNd d3ddNn

9 SOd dANOJHS £8056¢d

VOl ITVW dM £EG/6Cd

LOE/VOIL/M8-Dd0

VO9?1 Nid HOS1N3d

X SOd 66056¢d

anls dmd 0cloécd

VOCL.91/5 ONIY SNI

W6/VOTL/A3d

VOCL NIid HOSIN3d

a SOd 66056¢d

anls dmd 0cl9é6cd

VOCL.91/5 ONIY SNI

W6/VOTL/A3Y

VO ¢l NId HOS1N3d

4 SOd 66056¢d

adnls aNNodo 0z 1962d

VOTL .7/1 ONIY SNI

WS/YOTL/ADVTE

VOCl NIid HOSLN3d

O SOd 66056¢d

dnls aNNodo 0z 1962d

VOTL .v/1 ONIY SNI

WS/VOTL/ADVTE

VOCl NIid HOSLN3d

3 SOd 66056¢d

84 SOd 3SN4 1OVINOD 3Sn4 W6/VO9L/M18-MINId VO91 NIid HOSLIN3d H SOd 66056¢d
94 SOd 3SN4 1OVINOD 35n4 Wb/ O /MG ITHM VO91 NIid HOSIN3d 4 SOd 66056¢d
G4 SOd 3SN4 1OVINOD 35nd WSIYOIL/NID 11 VO91 NIid HOSLN3d M SOd 66056Cd
€4 SOd 3SN4 1OVINOD 35n4 W6/YO91/3N19 11 VO91 NId HOSIN3d A SOd 66056¢d
¢4 SOd 3SN4 LOVINOD 3SNd W6/YO9 LN VO91 NId HOS1N3d [ SOd 66056¢d
NOWWOD dMd LIHOI vO91 3ANS WA i/ L WbINVOL/AVID VO91 NId HOSIN3d N SOd 66056¢d
-G AV VO9L 3ANS Wad . »/L Wb/YOIL/NVL VO91 NIid HOSLN3d N SOd 66056¢d
[ PN AEL! VO9L 3ANS W34 .7/ L W6/VO9L/1310IA VO91 NId HOSLN3d A SOd 66056¢d

O SOd 00156¢d

VO91 NId HOSLN3d

W6/YO9 L/ADNVIO

VO91 NId HOSLN3d

d SOd 66056¢d

dV4d dMd 3SN4 d3ddNn

VO91 3ANS W34 SNI v/ L

Wb/VO9L/NMOYY

VO91 Nid HOSIN3d

1S0d 66056¢d

asOd 0015écd

VO91 NId HOSLN3d

RIASAVINEERTS)

VO91 NId HOS1N3d

1SOd 66056¢d

O SOd 00156¢d

VO91 NId HOSIN3d

W6/YO91/3N149

VO91 NId HOSLIN3d

S SOd 66056¢d

49 S0d 001G6¢d

VO91 NId HOSLN3d

W6/VO9 L/ALHM

VO91 NId HOSLN3d

d SOd 6605624

Vv SOd 00156¢d

VO91 NIid HOSLIN3d

W6/VO9L/MOTIEA

VO91 Nid HOSLN3d

Vv SOd 66056¢d

¢ NOILVNIW¥3L

C TVNIWd¥3L

HLION3I1/V9/40102

L TVNIW¥3L

L NOILVNIWY3L

05205S
‘ON 1dvd




W 052055 JINSOTONI TVORILDITI JWSY NOILdI¥O53d JFAWNN IVd] AO | Wall
wying ‘ON L¥ivd AR IN AV133 “1JTM /51055 _ _
R JINSOTONT IVORIDI13 *XOF 152055 _ 4
. OEOBOOC|Mooumani0 e i30S LON 0a ul X ¢€-0L ONIdd V1 -MIdIS Qelllld L4 £
Sxow  soliovs _ Swmiona| RS oz z /2L 3LV CLXCEOLE ONIddYL MIBOS | O LLLLd 4 4
NO SIONVEITOL NI GINIVINOD NOLLYWOANI 3HL DIV/OLV dWV 0¢ :3SN4 8¢056¢d 14 q
Q310N ISIMYTHLO SSTINN winaaunoo any avaieord | OM8 A NMVYHA JLV/ \O._.< dWY 0¢€ -34Snd 62056¢d L 9
\ (T T {TTR AT OLV/OLV dWV G 35N 0v05é¢d 4 /
cOveE Qo R OASINVT E s -_UA SLv/OLV WV 01 IS 170562d 3 g
I Nd1Zye-¥¥QH T101LdI0TI | 66056¢d _ 6
I Nd¥1-81-¥¥aH 3TOILd3OFd | 0015éed _ 0l
; 00SS :3INAOW AV 1Y 0c1962d _ Ll
DIW/M V05 1SdS ATL *AV13d 051962d 4 ¢l
£0CINVEC L# *dI¥D 318V0 00996¢d L £l
LT 91/€ IDOT - dFHSYM £01168d ¥ 7l
758 0L# LV14 "33HSVM 091258d 4 Sl
bfig
$2% 29 mﬂ
20 anngo prg Sl
mﬂm_ ._.._.m_wm o
(TTVM gVD dVHY 4dISLNO)
L1
1127 3IVOS
v V13

05205S
‘ON 1dvd




